®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

DELL Inc.

Dell Cast Adapter

Brand Name Model No.
DELL BELO1

FCC ID: E2K-BELO1

Prepared for : DELL Inc.
One Dell Way, Round Rock, Texas 78682,United States.

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number :  ACS-F14181
Date of Test : May.23~30, 2014
Date of Report @ Jun.18, 2014

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01

TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS ..o 1-1
1.1. Description of Standards and RESUIS..........cccooiiiiiiiiiiieieee e 1-1
2. GENERAL INFORMATION ...t 2-1
2.1.  Description 0f DEVICE (EUT) ...ciiiiiiiiiieeee e 2-1
N -1~ ) (o] 1 T To ] ISP 2-2
2.3.  Tested Supporting System DetailS..........cccooviiiiiiniieeee e 2-3
2.4.  Block Diagram Of TESE SEIUD .....ccveiveiiiiiiiiierir e 2-3
2.5, TESEFACTIITY ..ottt bbbttt 2-4
2.6. Measurement Uncertainty (95% confidence levels, K=2).......c.cccooeviiiiiiiieniienic s, 2-4
3. POWER LINE CONDUCTED EMISSION TEST ..o 3-1
3.1, ST EQUIPMENTS ..ottt bttt 3-1
3.2.  Block Diagram Of TESE SEIUD .....ccueiveieieiiiiisicste e 3-1
3.3.  Power Line Conducted Emission TeSt LIMILS ........c.ccoviiiriiiiiniiiisincseeeeee e 3-1
3.4, Configuration OF EUT ON TEST....c.uciiiiiiiiieiiesienieeeie et 3-2
3.5.  Operating Condition OF EUT ......cooiiiiiiiiiieieee e 3-2
KT 1) o 01 t=To 1 SRR 3-2
3.7.  Power Line Conducted Emission TeSt RESUILS........cccooeiiiiiiiiiieieeeee e 3-2
4, RADIATED EMISSION TEST ..o 4-1
A1, TeSE EQUIPIMENT. ..ottt bbbttt 4-1
4.2.  Block Diagram Of TEST SEIUD ...cveveieiiiiiiiesiesie et 4-2
4.3.  Radiated EMIsSion LIMIT.........ccooiiiiiiiiiiiene et 4-3
4.4, EUT Configuration 0N TEST.......c.coviiiiiiitiiienieieise ettt nneas 4-3
4.5.  Operating Condition OF EUT .......ccoiiiiiiiiieee e 4-3
I =11 (o000 (U S PTP 4-4
4.7. Radiated EMIsSion TeSt RESUITS ........ccoiiiiiiiii e 4-4
5. CONDUCTED SPURIOUS EMISSIONS ..o 5-1
5.1, TSt EQUIPMENT. ..ot bbb bbb 5-1
B.2.  LIIMIE ettt b e 5-1
TR T 1) o 01 t=T o 1 SRR 5-1
T S 1) =T L SRS 5-1
6. BAND EDGE COMPLIANCE TEST ... 6-1
6.1, TeST EQUIPIMENT. ..ottt bbbttt 6-1
8.2, LIIMIE ot b et b ettt 6-1
G TG T =T (o (1 o= SR 6-1
B.4.  TESERESUILS ...oeeeeie ettt ettt e na e aenre e 6-1
7. BAB BaANAWIOLN TEST .....cviiiiiiiieee s 7-1
7.1 TeSE EQUIPIMENT. ...t bbbttt 7-1
7.2, LIMIE oot b ettt nas 7-1
A TR 1Y o 01 ot=o [0 SRR 7-1
S 1) ST | SRS 7-1
8. OQUTPUT POWER TEST ...t 8-1
8.1, ST EQUIPIMENT. ...t bbbttt 8-1
8.2.  Limit (FCC Part 15C 15.247 D(3)) ..eoveeiirieieiieiieieeeeee sttt 8-1
TR T 1) o 01 =T o 1 SRS 8-1
B S 1) TS SRR 8-2
0. POWER SPECTRAL DENSITY TEST ... 9-1
9.1, TSt EQUIPIMENT. ...t bbbttt 9-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01

S I | o1 TR TR PURRRR 9-1
0.3, TSt PIOCEUUIE ...ttt ettt e e et e e et et e e e e e ee et e eeessese e eeeeesssesenarareeeeeneaans 9-1
0.4, TESE RESUILS .oeeeeeiieeeee ettt ettt e e et e e e ettt ee e e e ee ettt eeeessas e rteeeeesaaaranereeneaaans 9-2
10. A ad = T I 1Y 1A I ] 10-1
10.1. Limit for General Population/ Uncontrolled EXPOSUIES............cooiiiiiriieicinisise e 10-1
10.2. ESHMALION RESUIT. ....eeeeeiieeeeete ettt ettt e e et e et e e e e e e e ettt e e e e e se et eeeeenenennees 10-1
11.  ANTENNA REQUIREMENT ...t 11-1
11.1. STANDARD APPLICABLE ..ottt e e e e nee e 11-1
11.2. ANTENNA CONNECTED CONSTRUCTION .....uuetie ettt 11-1
12. DEVIATION TO TEST SPECIFICATIONS ..ottt e e e e neenns 12-1
13. PHO T OGRAPH OF T ST ..ottt ettt e ettt e e e e et e e s e e e eeseennes 13-1
13.1. Photos of Power Line Conducted EMISSION TESE .....ccoiiieieeiieee e eeeeeeeee e e e e eee e e e e e e e 13-1
13.2. Photos Of RAdiated EMISSION TESE ... ..uveeieieeeiieeeee et ettt ettt e e e e e se ettt eeeseeseerereeeeeeseanne 13-2

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191







®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 Page 1-1

1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

. - PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

. PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : Dell Cast Adapter

Model Number& | Brand Name Model No.

Brand Name : DELL BELO1

FCCID : E2K-BELO01

Radio : Bluetooth V2.1+EDR; Bluetooth V4.0; IEEE802.11 a/b/g/n/ac
Operation : IEEE 802.11a: 5180MHz—5240MHz,5260MHz—5320MHz,
Frequency 5500MHz—5700MHz, 5745MHz—5825MHz

IEEE 802.11ac VHT20: 5180MHz—5240MHz,
5260MHz—5320MHz,
5500MHz—5700MHz,
5745MHz—5825MHz

IEEE 802.11ac VHT40: 5190MHz—5230MHz,
5270MHz—5310MHz,
5510MHz—5710MHz,
5755MHz—5795MHz

IEEE 802.11ac VHT80: 5210MHz, 5290MHz,
5530MHz—5690MHz, 5775MHz

IEEE 802.11bh: 2412MHz—2462MHz

IEEE 802.11g: 2412MHz—2462MHz

IEEE802.11nHT?20: 2412MHz—2462MHz,5180MHz—5240MHz,

5260MHz—5320MHz, 5500MHz—5700MHz,
5745MHz—5825MHz

IEEE802.11nHT40: 5190MHz—5230MHz,5270MHz—5310MHz,

5510MHz—5670MHz, 5755MHz—5795MHz

Bluetooth: 2402-2480MHz

Modulation : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac VHT20, VHT40, VHT80: OFDM (16QAM,
64QAM, 256QAM, QPSK, BPSK)

IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Bluetooth V2.1+EDR: GFSK, n /4 DQPSK,8-DPSK
Bluetooth V4.0: GFSK

Antenna Assembly : PIFA Antenna,

Gain& type 2.4GHz: 3.61dBi(max)
5GHz (Band 1): 2.04dBi(max)
5GHz (Band 2): 2.52dBi(max)
5GHz (Band 3): 2.41dBi(max)
5GHz (Band 4): 2.52dBi(max)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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USB Cable : Shielded, Detachable, 1.8m
Applicant : DELL Inc.

One Dell Way, Round Rock, Texas 78682,United States.

Manufacturer : DELL Inc.
One Dell Way, Round Rock, Texas 78682,United States.

Date of Test : May.23~30, 2014
Date of Receipt  : May.20, 2014

Sample Type : Prototype production
2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode (100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
data rate Frequenc
Mode (Mpbs)(see Note) Channel (|\(/1|HZ) ’
11 Low :CH1 2412
IEEE 802.11b 11 Middle: CH6 2437
11 High: CH11 2462
54 Low :CH1 2412
IEEE 802.11g 54 Middle: CH6 2437
54 High: CH11 2462
6.5 Low :CH1 2412
IEEE 802.11n HT20 6.5 Middle: CH6 2437
6.5 High: CH11 2462
Note: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Tested mode, channel, and data rate information
data rate Frequency

Mode (Mpbs)(see Note) Channel (MH2z)

6 Low :CH149 5745

IEEE 802.11a 6 Middle: CH157 5785

6 High: CH165 5825

6 Low :CH149 5745

IEEE 802.11ac VHT20 6 Middle: CH157 5785

6 High: CH165 5825

6 Low :CH151 5755

IEEE 802.11ac VHT40 5 High: CH150 5705

IEEE 802.11ac VHT80 6 Low :CH155 5775

6.5 Low :CH149 5745

IEEE 802.11n HT20 6.5 Middle: CH157 5785

6. High: CH165 5825

13.5 Low :CH151 5755

IEEE 802.11n HT40 135 High : CH159 5795

Note : According exploratory test, EUT will have maximum output power in those

data rate, so those data rate were used for all test.

2.3.Tested Supporting System Details

.. Serial
No.| Description ACS No. Manufacturer Model N Approved type
ACS-EMC-MO03R Dell MO056UO 512023253 ggg’f/l:?[)
1. | USB Mouse
Cable: Shielded, Undetectable, 4.0m
CN-OG501H-
ACS'E'Vl'?C'LMOS Dell 3008WFPt |7444S-06P-08 g;g&:?[)
2. Monitor 3L
Data Cable (VGA): Shielded, Detachable, 2.0m
MFCC DoC
N/A DELL PP09S N/A MBSMI ID:
R41108
3. Notebook Power Cord: Unshielded, Detachable, 1.8m
Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachable, 4.0m(Bond one ferrite core)

2.4. Block Diagram of Test Setup

AC Mains <«— Monitor

EUT b Notebook
a
a: USB 3.0 Cable
USB Mouse Adqpter b: Micro USB Cable
AC Mains

( EUT: Dell Cast Adapter)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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2.5. Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty Memo
Uncertainty for Conducted emission test in No. 4 150KHz to 30MHz
. 13.10dB
1Conduction
13.22dB | 30~200MHz, Polarization: H
Uncertainty for Radiated Emission test in 3m 13.23dB | 30~200MHz, Polarization: V
chamber 13.49dB | 200M~1GHz, Polarization: H
13.39dB | 200M~1GHz, Polarization: V
Uncertainty for Radiated Emission test in 3m 1497 dB 1~6GHz, Distance: 3m
chamber (1GHz-18GHz) 1499 dB | 6~18GHz, Distance: 3m
Uncertainty for Radiated Spurious Emission test 13.57 dB
Uncertainty for Conducted Spurious emission test | +2.00 dB
Uncertainty for Output power test 10.73 dB
Uncertainty for Power density test 12.00 dB
Uncertainty for Temperature and humidity test for 3%
ETSI 10.6°C
Uncertainty for Radio Frequency +7x10°®
Uncertainty for Bandwidth 183 KHz
RF level uncertainty for given BER 0.2 dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 Oct.31, 13 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 Jan.22, 14 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 Apr. 28,14 | 1 Year
4. Terminator Hubersuhner 50Q No. 1 Apr. 28,14 | 1 Year
5. Terminator Hubersuhner 50Q No. 2 Apr. 28,14 | 1 Year
6. RF Cable Hubersuhner RG58 0100.6954.20# | Jan.22, 14 1Year
7. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 101838 Jan.22, 14 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I | Py l A
80cm
0.8m
SN
LISN LISNE |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.Dell Cast Adapter (EUT)

Model Number  : BELO1
Serial Number N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2009 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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2.4G:

Data: 1
0 Level {(dBu)

File: D:DATA' 2014 Report DataB'BYDWACS1400737.EMG6 (8)

Date: 2014-05-30

k-

40

FCCPART 15 C

FCC PART 15 C (AWG)

045 2

Trace: {Discrete)
3ite no
Di=./Ant.
Limit
Env./In=.

EUT
Power Rating
Test Mode

Freg
[MH=z)

. 15000
20970
L4550
59775
1.523

10 20 J0
Ha
tKevin HMJ
Hargin Remark
[dE)
14,386 QF
13.07 2P
21.20 2F
25.18 QF
27.580 QF
27.78 QF

5 1 2 a
Frequency (MHz)
lffconduction Data HNo
12014 ES3HZ2-Z5 LINE
:FCC PART 15 C
PE25.3FCA42% Engineer
tDell Cast Adapter
:DC 8V From PC Input AC 120VA60Hz
:Tx Mode (WIFI)
M/N:BELD1
LIZN Cahle Emizs=sion
Factor Loss Reading Lewvel Limits=
(dE] [dE] [dEuv) [dEBuv) [dEuv)
0.1z Q.87 41.63 S51.62 G66.00
0.13 Q.88 40,14 EO.15 63.22
0.15 Q.88 24,97 35.00 56,90
0.16 9,89 20,77 30.82 S&.00
0.1s8 Q.90 15.02 Za.10 S6.00
0.z25 Q.94 15.03 Z2G.22 S6.00

4.150

Femarks:

1.Emission Lewvel=LI3N Factor+Cabkle

+Reading.
Z2.If the average limit i= wet when useing a quasi-peak detector.

the EUT shall be deewmed to meet kboth limits and measurement

with average detector is unhnecessary.

Loss (Include 10dBE pulse limit)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191
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Data: 2
0 Level (dBuV)

File: D:'DATA2014 Report Data'B\BYD'ACS140Q0737.EME (8)

Date: 2014-05-30

40

FCCPART 15 C

FCC PART 15 C (AVG)

045 2

Trace: (Discrete)

.13
.15
.20
.21
26
32

3ite no

Dizs./Ant.

Limit

Env./In=.

EUT

Power Rating

Test Mode

Mo Freg

[MHz)

1 0O.15000
2 0.20970
3 0.32910
4 0.383880
5 0.827e0
3 4.329

LIZN

Factor

(dE]

1fficonduction

12014 E3HZ-Z5 NEUTRLL
:FCC PART 15 C
125,370 42%
tDell Cast Adapter
:DC 8V From PC Input AC 120V/60H=z
:Tx Mode (WIFI)
M/N:BELD1

Cahle
La==

(dE)

=
.3
.85
.85
.89
.94

Feading

Frequency (MHz)

{dEuV]

43 .
39.
30.
29.
19.
17.

Femarks: 1.Emission Lewel=LI3N Factor+Cable
+Reading.
2.1If the average limit iz met when useing a quasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with awverage detector is unhnecessary.

a 10 20

Lata No H:

Engineer iKevin HMJ
Emizs=sion
Lewvel Limits= Hargin Remark
[ABuW) [dBuW) [dE)
S53.26 66,00 12.74 QF
49,19 63.z22 14,03 QF
40. 63 59,47 15.584 2P
39.33 E5.09 15.76 2P
29.91 E&.00 26,09 2F
27.80 E&.00 28.20 QF

Loss (Include 10dE pulse limit)

Jo

Audix Technology (Shenzhen) Co., Ltd.
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UNII Band 4:

Data: 1
0 Level (dBuV)

File: D:DATAZ014 Report Data'B\BYD'ACS1400737.EME (8)

Date: 2014-05-30

i

40

FCCPART 15 C

FCC PART 15 C (AVG)

035 2

Trace: {Discrete)
3ite no
Dis./Ant.
Limit
Env./Ins.

EUT
Power Rating
Te=t Mode

Freg
[MHz)

. 15000
20970
44550
39775
1.523

10 20 30

i1
:Kevin HMJ
Hargin Remark
[dE)

14.355 QF
13.07 QF
21.20 QF
25.18 2F
27.50 2P
27.78 2F

5 1 2 h
Fregquency (MHz)
:1ffconduction Data No
12014 E3H=2-25 LINE
:FCC PART 15 C
125,37 C/42% Engineer
tDell Cast Adapter
:DC 8V From PC Input AC 120V/60Hz
tTx Maode (WIFI)
M/M:BELO1
LIZN Cahle Emizs=sion
Factor Loss Feading Lewvel Limits=
(dE) [dE) [dEuW) [dBuv) [dBuv)
0.1z Q.87 41.63 51.62 G66.00
0.13 9.838 40.14 50.15 63.22
0.15 9.88 24.97 35.00 56.50
0.1a6 9.89 20.77 30.82 S56.00
0.18 9.90 15.0:2 258.10 56.00
0.25 Q.94 15.03 28.22 56.00

4.150

Remarks=:

l1.Emi=s=ion Lewel=LI3N Factor+Cable

+Reading.
2.If the average limit i= met whenh useing a quasi-peak detector.

the EUT shall be deemed to meet both limits and measurement

with average detector is unnecessarvy.

Lo=z=(Include 10dE

rul=se limit)

Audix Technology (Shenzhen) Co., Ltd.
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Data: 2
0 Lewvel {dBu)

File: D:DATA2014 Report Data'B'\BYD'ACS1400737.EME (8)

Date: 2014-05-30

40

FCCPART 15 C

FCC PART 15 C (AWG)

045 2

Trace: {Discrete)

3ite no

Di=./Ant.

Limit

Env./Ins.

EUT

Power Rating

Test HMode

Mo Freg

[MHz)

1 0.15000
2 0.20270
3 0.32910
4 0.383880
5 0.62760
[ 4.329

LI3N

Factor

(dE)

.18
.18
.20
21
.26
32

lffconduction

12014 ESHZ-Z5 NEUTRLL
tFCC PART 15 C
1E25.3FCA42%
:Dell Cast Adapter
:DC 8V From PC Input AC 120VA60Hz
:T= Mode (WIFI)
M/N:EBELO1

Cable
Loss

(dE)

.87
.85
.88
i =1=]
.89
.94

Feading

Frequency (MHz)

[dBuV)

43.
39.
30.
29.
19.
17.

a

Lata Mo

Engineer
Emission
Lewvel Limits
[dBuW) [dBuW)
53.26 66,00
49,19 63.22
40. 63 59,47
39.33 E5.09
29.91 56.00
27.80 56.00

10 20 Jo

tKevin HMJ

Margin ERemark

(dEB]

12.74 0QF
14.03  OQF
15.84 OF
18.76  QF
Z6.09 QF
Z8.z0 OQF

Femarks: l1.Emission Level=LISN Factor+Cable
+Reading.
Z2.If the average limit is wet when useing a quasi-peak detector.
the EUT zhall be deewed to meet both limits and measurement
with awverage detector 12 unhecesSsary.

Loss (Include 10dBE pulse limit)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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4. RADIATED EMISSION TEST
4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24, 13 1 Year
2 | EMI Spectrum Agilent E4407B |MY41440292| Apr. 28,14 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 834468/011 | Apr. 28,14 1 Year
4 Amplifier HP 8447D 2648A04738 | Apr. 28,14 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Apr. 08,14 1 Year

3# Chamber
6 RF Cable MIYAZAKI CFD400-NL No.1 Apr. 28,14 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 Apr. 28,14 1 Year
4.1.2. For frequency range 1GHz~40GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 |Spectrum Analyzer Agilent E4446A US44300459 | Apr. 28,14 1 Year
2 Horn Antenna EMCO 3115 9607-4877 | Aug.27, 13 1 Year
3 Amplifier Agilent 8449B 3008A02495 | Apr. 28,14 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 7797716 Apr. 28,14 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 | 28616/2 | Apr. 28,14 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.27, 13 1 Year

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

»
»

2.0m(L)*1.0m(W)*0.8m(H) _, || (FIBRE GLASS)

TURN TABLE

Combining Network | |

AMP

|| Spectrum Analyzer| | PC System

[
Receiver

For frequency range 1GHz-40GHz

Im

(F

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

2.0m(L)*1.0m(W)*0.8m(H) —!

ABSORBER
(30cm maximum)

A

(Reference Point)

EUT

TURN TABLE 0.8m
(FIBRE GLASS)

AMP

|| Spectrum Analyzer| | PC System
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4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10.6 - 12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 1499 - 150.05 2310-2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4 EUT Configuration on Test

The configurations of EUT are listed in Section 3.4.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by

Section 4.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10" harmonic (40GHz) are checked. and no any
emissions were found from 18GHz to 40 GHz, So the radiated emissions from 18GHz
to 40GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 40 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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2.4G:
Frequency: 30MHz~1GHz
Data: 1 File: E:2014 Report DataBBYD\ACS14Q0737-1.EM6 (12)
0 Level {(dBuim) Date: 2014-05-30

FCC PART 15 C{3M}

ol T

il
L
-1

FW
ol il

030 224, 418, 612, B806. 1000
Frequency (MHz)
Fite no. ! 3m Chatber Lata no. HE.
Dis. / Ant. 1 3m 2013 CBLE11ZD 35375 int. pol. : HORIZONTAL
Limit : FCC PART 15 C (3M)
Env. / Ins. : 2ZZ.5%C/47% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power rating : DC 5V Frow PC Input AC 120V/c60H=
Test MNode : Tx Mode (WIFI)
M/MN:BELO1
anr. Cahle Emizzion
No. Fredq. Factor Loss Feading Level Limits Margin Femark
[MH=) [dE /m) (dE) [dBuv) (dBuV/m) (dBu¥/m) (dE)
1 31.94 15.84 0.8a 5.50 25.20 40.00 14,80 or
2 125.06 12.90 1.5l 13.34 27.75 43. 50 15.75 QF
3 194,90 q.849 1.77 13.96 25,62 43,50 17.588 Qr
L 251.16 13.1a 1.948 16.08 31.22 46.00 14.78 or
5 377,26 15.85 2.349 10.15 28,39 45.00 17.61 [0}
[ G26.55 19,53 3.11 4,97 27.61 45.00 15.39 Qr

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ Reading.
The ewmission lewels that are 20d4dE helow the official
limit are not reported.
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Data: 2 File: EZ2014 Report Data'B' BYD'ACS 1400737-1.EM6G {12)
0 Level {(dBuim) Date: 2014-05-30

FCC PART 15 C{3M}

ol T

- [
4 T " B
030 224, 418, 612, B806. 1000
Frequency (MHz)

Fite no. ! 3m Chatber Lata no. HE

Dis. / Ant. 1 3m 2013 CBLE11ZD 35375 int. pol. : VERTICLL

Limit : FCC PART 15 C (3M)

Env. / Ins. : 2ZZ.5%C/47% Engineer : Kevin HMJ

EUT : Dell Cast Adapter

Power rating : DC 5V Frow PC Input AC 120V/c60H=

Test MNode : Tx Mode (WIFI)
M/MN:BELO1
anr. Cahle Emizzion
No. Fredq. Factor Loss Feading Level Limits Margin Femark
[MH=) [dE /m) (dE) [dBuv) (dBuV/m) (dBu¥/m) (dE)

1 31.94 15.84 0.8a T.81 27.51 40.00 12.49 or
2 125.06 12.90 1.5l 15.58 29,99 43. 50 13.51 QF
3 251.16 13.16 l.948 14,53 29,67 45.00 16.33 Qr
L 377.26 15.85 2.39 9.A7 27.91 46.00 15.09 or
5 497,54 17.95 2.74 10.09 30,78 45.00 15.22 [0}
[ G26.55 19,53 3.11 5.34 27.98 45.00 15.02 Qr

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ Reading.
The ewmission lewels that are 20d4dE helow the official
limit are not reported.
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UNII Band 4:
Frequency: 30MHz~1GHz
Data: 1 File: E:2014 Report DataBIBYD'ACS 14Q0737-1.EM6 (12)
0 Lewvel (dBuWim) Date: 2014-05-30

FCCPART 15 C{3M}

ol T

il
L
-1

FW
ol il

30 224, 418. 612. 806. 1000
Frequency (MHz)
3ite no. ! 3m Charber Lata no. HE.
Dis. / Ant. i 3m 2013 CBLG112D 35375 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3HM)
Env. / Ins. : 22.5%C/47% Engineer : HKevin HMJ
EUT : Dell Cast Adapter
Power rating : DC 5V Fromw PC Input AC 120V/60Hz
Test HNode : Tx Mode (WIFI)
M/HN:BELOL
Ant. Cahle Enission
Na. Fredq. Factor Laz= Reading Lewvel Limits Margin Femark
[MH=z) (dE/m) (dE) [dBuv) (dBu¥/m) (dBu¥/m) (dE)
1 31.94 15.54 0.86 5.50 25.20 40.00 14,80 QF
2 125.06 12.90 1.51 13.34 27.75 43. 50 15.75 oF
3 124,30 9.89 1.77 13.96 25.62 43. 50 17.68 QF
4 251.16 13.16 1.95 l&.08 31.22 46.00 14.78 QF
5 377,26 15.85 2.349 10.15 25.39 46.00 17.61 QF
G GZ6.55 19.53 3.11 4,97 27.61 45.00 13.39 QF

Femarks: 1. Emission Lewel= Antennha Factor + Cable Loss + Reading.
Z. The ewmission lewvels that are Z04dE helow the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Data: 2 File: E:2014 Report Data'B'BYD'ACS1400737-1.EM6 (12)
0 Lewvel (dBuWim) Date: 2014-05-30

FCCPART 15 C{3M}

ol T

- [
F T " B
030 224, 418. 612. 806. 1000
Frequency (MHz)

3ite no. ! 3m Charber Lata no. HE

Dis. / Ant. i 3m 2013 CBLG112D 35375 Ant. pol. : VERTICAL

Limit : FCC PART 15 C (3HM)

Env. / Ins. : 22.5%C/47% Engineer : HKevin HMJ

EUT : Dell Cast Adapter

Power rating : DC 5V Fromw PC Input AC 120V/60Hz

Test HNode : Tx Mode (WIFI)
M/HN:BELOL
Ant. Cahle Enission
Na. Fredq. Factor Laz= Reading Lewvel Limits Margin Femark
[MH=z) (dE/m) (dE) [dBuv) (dBu¥/m) (dBu¥/m) (dE)

1 31.94 15.54 0.86 7.81 27.51 40.00 1z2.49 QF
2 125.06 12.90 1.51 15.58 29.99 43. 50 135.51 oF
3 25l.16 13.1a 1.94 14.53 29.a7 45.00 16.33 QF
4 377,26 15.85 2.39 9.67 27.91 46.00 15.09 QF
5 497,54 17.95 z.74 lo.09 30,758 46.00 15,22 QF
G GZ6.55 19.53 3.11 5.34 27,935 45.00 13.02 QF

Femarks: 1. Emission Lewel= Antennha Factor + Cable Loss + Reading.
Z. The ewmission lewvels that are Z04dE helow the official
limit are nhot reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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2.4G:
Frequency: 1GHz~18GHz
Data: 1 File: G:2014 Report BIBYDWACS 1400737 FCC-2.4G.EM6 (104)
1 8! (dBuVim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

FCC PART 15C &Y

MW

1000

Fite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Teszt HNode
M/

MNo. Fred.
[MH=)

Femarks: 1.

1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3 Charber Data no. 1

3m 2013 3115 (4580) int. pol. : HORIZONTAL

FCC PART 15C FPEAK

24*C/50% Engineer i Eewvin HMJ

Dell Cast Adapter

DC 8V From PC Input AC 120V/60H=z
IEEES0Z.11b 241ZMHz Tx
BELO1
Ant. Cahle AMF Ewission
Factor Loss factor Beading Lewvel Limits Margin Femwark
[dB/m) [dE) [dE) [dBuv) (ABuV/m) (dBuV,/ m) [dE)
zg.z21 5.581 35.70 105.75 104.07 74.00 -30.07 Peak

Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Ahmp Factor

The emission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Data: 2 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. HE
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11b Z41ZMH= Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
Mo. Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]

28.21 5.81 35.70 101.24 99.56 74,00 -25.56 Peak
Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Data: 3

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HEC

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEES0Z .11k 2412MH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Data: 4 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
2 FCC PART 15C Ay
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Site no. 3 Chamber Data no. 4
Dis. / Aint. 3m 2013 3115 (4550) hnt. pol. HORIZONTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Test Mode IEEEZS0Z.11b 241Z2MH=z Tx
M/N BELO1
Ant. Cahle ALMF Emiz=sion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBul/m) (dB)
1  4524.000 32.88 8.58 35.70 43 .08 45.84 54,00 .16 Average
2 4524.000 32.88 8.58 35.70 49,468 BEE.22 74,00 18.78 Pesk

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 5

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEES0Z .11k 2412MH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Data: 6 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
2 FCC PART 15C Ay
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Site no. 3 Chamber Data no. HE
Dis. / Aint. 3m 2013 3115 (4550) hnt. pol. VERTICAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Test Mode IEEEZS0Z.11b 241Z2MH=z Tx
M/N BELO1
Ant. Cahle ALMF Emiz=sion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBul/m) (dB)
1  4524.000 32.88 8.58 35.70 39.67 45.43 54,00 8.57 Average
2 4524.000 32.88 8.58 35.70 49,38 E5.14 74,00 18.86 Pesk

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 11 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. ¢ 3w Chamber Data no. 11
Dis. / Ant. HERCh ] 2013 3115 (4550) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z24*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode : IEEES0Z.11h Z437MH=z Tx
M/N : BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z2437.000 28.26 5.85 35.70 100.65 99.06 74,00 -25.06 Peak

FCC PART 16C AW

M

\ﬂMp*“Hmw~Mﬂ*”Jﬂﬁh#uwuh*&hwuwﬁMmu&*ﬁw“

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading

—imp Factor
Z. The emwission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 12 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60 FCC PART 16C AW

1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. ¢ 3w Chamber Data no. 12
Dis. / Ant. HERCh ] 2013 3115 (4550) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z24*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode : IEEES0Z.11h Z437MH=z Tx
M/N : BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z2437.000 28.26 5.85 35.70 105.45 103.89 74,00 -29.39 Peak

WW
M

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading

—imp Factor
Z. The emwission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 13

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 13

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEES0Z.11kb 24537HMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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Data: 14 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
Z FCC PART 15C AV
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Site no. 3 Chamber Data no. 14
Dis. / Aint. 3m 2013 3115 (4550) hnt. pol. HORIZONTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Test Mode IEEEZS0Z.11b 2437MH=z Tx
M/N BELO1
Ant. Cahle ALMF Emiz=sion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBul/m) (dB)
1 4574.000 32.97 g2.63 35.70 40.21 45.11 54,00 7.89  Average
2 4874.000 32.97 g2.63 35.70 49,43 BEE5.33 74,00 18.67 Pesak

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-19

Data: 15

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 15

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEES0Z.11kb 24537HMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-20
Data: 16 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 1a
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11b Z2437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 49.04 54.94 74,00 19.06 Peak
2 4574.000 32.97 g.63 35.70 39.55 45.45 54,00 8.55 Awverage

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-21

Data: 17

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 17

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEES0Z.11b 246ZMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-22
Data: 18 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Site no. 3 Chamber Data no. 15
Dis. / Aint. 3m 2013 3115 (4550) hnt. pol. VERTICAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Test Mode IEEEZS0Z.11b Z246ZMH=z Tx
M/N BELO1
Ant. Cahle ALMF Emiz=sion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBul/m) (dB)
1 45924.000 33.06 g.69 35.70 49,57 EE.62 74,00 18.38 Pesak
2 4924.000 33.06 g.69 35.70 39.24 45.29 E4.00 2.71 Average

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-23

Data: 19

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 19

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEES0Z.11b 246ZMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-24
Data: 20 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
2 FCC PART 15C Ay
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Site no. 3 Chamber Data no. 20
Dis. / Aint. 3m 2013 3115 (4550) hnt. pol. HORIZONTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Test Mode IEEEZS0Z.11b Z246ZMH=z Tx
M/N BELO1
Ant. Cahle ALMF Emiz=sion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBul/m) (dB)
1 45924.000 33.06 g.69 35.70 39.69 45.74 54,00 8.26 Average
2 4924.000 33.06 g.69 35.70 49,26 E5.31 74,00 18.69 Pesk

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-25
Data: 21 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. ¢ 3w Chamber Data no. 21
Dis. / Ant. HERCh ] 2013 3115 (4550) Ant. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z24*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode : IEEES0Z.11h Z462MH=z Tx
M/N : BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z462.000 28.32 5.89 35.70 106.56 105.07 74,00 -31.07 Peak

FCC PART 16C AW

M

W

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading

—imp Factor
Z. The emwission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-26
Data: 22 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. ¢ 3w Chamber Data no. P22
Dis. / Ant. HERCh ] 2013 3115 (4550) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z24*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode : IEEES0Z.11h Z462MH=z Tx
M/N : BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z462.000 28.32 5.89 35.70 101.49 100.00 74.00 -Z26.00 Peak

FCC PART 16C AW

M

W

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading

—imp Factor
Z. The emwission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-27
Data: 31 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. ¢ 3w Chamber Data no. 131
Dis. / Ant. HERCh ] 2013 3115 (4550) Ant. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : Z24*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=t HMode : IEEESO0Z.11g 246ZMH= T
M/N : BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z462.000 28.32 5.89 35.70 101.02 99,53 74,00 -25.53 Peak

FCC PART 16C AW

MLW

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading

—imp Factor
Z. The emwission lewvels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-28

Data: 32
Level (dBuYim)

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

120

FCC PART 15C PEAK

60

FCC PART 16C AW

LWMp%A*Mmh#ﬁﬂ#ﬁ“ﬂﬂﬁ“ﬂ%MWMMwwﬂmwm“

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=st HMode IEEES0Z.11g Z46ZMH= Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
Mo. Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]

1 2462.000 28.32 5.89 35.70 105.25 103.76 74.00 -=29.78 Peak

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imp Factor
2. The emission lewvels that are Z20dB helow the official
limit are not reported.

1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

3 Chamber Data no. p 32

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-29

Data: 33

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 33

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2462ZMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-30
Data: 34 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
FCC PART 15C AW
1
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 34
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g Z46ZMH= Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4924.000 33.06 g.69 35.70 43.15 49.:z0 74,00 24.80 Peak
2 4924,000 33.06 g.69 35.70 30.27 36.32 54,00 17.65 Average

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-31

Data: 35

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 1 35

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2462ZMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-32
Data: 36 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
. FCC PART 15C AW
I
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 36
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g Z46ZMH= Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4924.000 33.06 g.69 35.70 45.15 51.:zZ0 74,00 22.80 Peak
2 4924,000 33.06 g.69 35.70 30.25 36.30 54,00 17.70  Average

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-33

Data: 37

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 37

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2437HMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-34
Data: 38 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
FCC PART 15C AW
2
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 38
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g 2437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 30.85 36.75 54.00 17.25 Average
2 4574.000 32.97 g.63 35.70 44,19 50.0%9 74,00 23.91 Pesk

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-35

Data: 39

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 39

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2437HMH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-36
Data: 40 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
FCC PART 15C AW
1
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 40
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g 2437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 44.32 50.22 74,00 23.78 Peak
2 4574.000 32.97 g.63 35.70 31.06 36.96 54,00 17.04 Average

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-37

Data: 41
Level (dBuYim)

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

120

FCC PART 15C PEAK

60

FCC PART 16C AW

s T

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=st HMode IEEES0Z.11g 2437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
Mo. Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z2437.000 28.26 5.85 35.70 103.41 101.82 74,00 -27.52 Peak

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imp Factor
2. The emission lewvels that are Z20dB helow the official
limit are not reported.

1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

3 Chamber Data no. 41

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-38
Data: 42 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1

FCC PART 15C PEAK

60
FCC PART 15C AW
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 42
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g 2437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
Mo. Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]

28.26 5.85 35.70 100.76 99,17 74,00 -25.17 Peak
Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-39
Data: 43 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

FCC PART 16C AW

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

Mo. Fredq.
[MHz)

1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

3 Chamber Data no. 43

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2412MH= T

BEELO1
Ant., Cable AMP Emi=z=ion
Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
(dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]

28.21 5.81 35.70 100.66 95.98 74,00 -24.95 FPeak
Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-40

Data: 44 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

FCC PART 16C AW

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

Fredq.
[MHz)

1600. 2200. 2800. 3400.
Frequency {(MHz)

3 Chamber Data no. 44

3m 2013 3115 [(4520) int. pol. VERTICLL

FCC PART 15C PEAE

Z4*C/56% Engineer Fevin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2412MH= T

4000

Hargin Remark

BEELO1
Ant., Cable AMP Emi=z=ion
Factor Loao=ss= factor Feading Level Limits=
(dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]
28.21 5.81 35.70 S6.85 a5.:z0 74,00 -21.:20

Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-41

Data: 49

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 49

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2412MH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-42
Data: 50 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
FCC PART 15C AW
1
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 50
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g Z241ZMH= Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 45:24.000 32.88 5.58 35.70 43.23 45.99 74,00 25.01 Peak
2 4524.000 32.88 5.58 35.70 3l.02 36.78 54,00 17.22 Average

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-43

Data: 51

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HER=S

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESO0Z.11g 2412MH= T

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-44
Data: 52 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60
FCC PART 15C AW
|
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 52
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11g Z241ZMH= Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 45:24.000 32.88 5.58 35.70 44.581 50.57 74,00 23.43 Peak
2 4524.000 32.88 5.58 35.70 31.32 37.08 54,00 16.92 Average

Emission Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20d4B below the official
liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-45

Data: 53

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE=%]

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 241-MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-46
Data: 54 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
FCC PART 15C AW
T
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 54
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11nHTZ0 Z412MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 45:24.000 32.88 5.58 35.70 44.35 50.11 74,00 23.88 Peak
2 4524.000 32.88 5.58 35.70 30.45 36.24 54,00 17.76 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-47

Data: 55

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 1 B5

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 241-MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-48
Data: 56 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
FCC PART 15C AW
|
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 56
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11nHTZ0 Z412MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 45:24.000 32.88 5.58 35.70 44.61 50.37 74,00 23.63 Peak
2 4524.000 32.88 5.58 35.70 30.45 36.21 54,00 17.78  hverage
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-49
Data: 57 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

FCC PART 16C AW

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

Mo. Fredq.
[MHz)

1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

3 Chamber Data no. HE=

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 241-MH=z Tx

BEELO1
Ant., Cable AMP Emi=z=ion
Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
(dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]
28.21 5.81 35.70 100.32 Q5. 64 74.00 -Z24.61 FPeak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-50
Data: 58 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

FCC PART 16C AW

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

Mo. Fredq.
[MHz)

1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

3 Chamber Data no. HE 1= ]

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 241-MH=z Tx

BEELO1
Ant., Cable AMP Emi=z=ion
Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
(dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]

28.21 5.81 35.70 106.23 104.55 74,00 -30.55 Peak
Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BEL 01 page 4-51
Data: 63 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
FCC PART 15C PEAK
60

FCC PART 16C AW

R A B
s

1000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

Mo. Fredq.
[MHz)

1600. 2200. 2800. 3400. 4000
Frequency {(MHz)

3 Chamber Data no. HE %]

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter
DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 2437MH=z Tx

BEELO1
Ant., Cable AMP Emi=z=ion
Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
(dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]

28.26 5.85 35.70 103.34 101.75 74,00 -27.75 Peak
Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imp Factor

The ewission lewvels that are 20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-52

Data: 64 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 64
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTZ0 Z437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z2437.000 28.26 5.85 35.70 95.65 a7.06 74,00 -23.06 Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-53

Data: 65

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE 31

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 2437MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-54
Data: 66 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
FCC PART 15C AW
|
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 66
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTZ0 Z437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 44.43 50.33 74,00 23.67 Peak
2 4574.000 32.97 g.63 35.70 30.52 36.42 54,00 17.558 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-55

Data: 67

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 2437MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-56
Data: 68 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
FCC PART 15C AW
1
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 3=
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTZ0 Z437MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 44.22 50.12 74,00 23.88 Peak
2 4574.000 32.97 g.63 35.70 30.04 35.94 54,00 15.06 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-57

Data: 69

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE =]

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 246-2MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-58
Data: 70 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
FCC PART 15C AW
f
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 7a
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTZ0 Z462MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4924.000 33.06 g.69 35.70 44.73 50.78 74,00 23.22 Peak
2 4924,000 33.06 g.69 35.70 30.57 36.62 54,00 17.358 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-59

Data: 71

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HERFS

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHTZ0 246-2MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-60
Data: 72 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
FCC PART 15C AW
|
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 72
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTZ0 Z462MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4924.000 33.06 g.69 35.70 44.35 50.40 74,00 23.60 Peak
2 4924,000 33.06 g.69 35.70 30.65 36.73 54,00 17.27  Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-61

Data: 73 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60

FCC PART 16C AW

M

W

0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Site no. 3 Chamber Data no. 73
Dis. / Aint. 3m 2013 3115 (4580) hnt. pol. HORIZONTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz

Hargin Remark

Te=st HMode IEEESO0Z.11nHTZ0 Z462MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limits=
[MHz) (dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z462.000 28.32 5.89 35.70 93.20 91.71 W4.00 -17.71

Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

2. The emission lewvels that are Z20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-62

Data: 74 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 74
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTZ0 Z462MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z462.000 28.32 5.89 35.70 92.11 Q0. 62 74.00 -16.62 FPeak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-63

Data: 83 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
l
FCC PART 15C PEAK
60

FCC PART 16C AW

MM

W

0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Site no. 3 Chamber Data no. 83
Dis. / Aint. 3m 2013 3115 (4580) hnt. pol. VERTICAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz

Hargin Remark

Te=st HMode IEEES0Z.11nHTA0 Z422MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limits=
[MHz) (dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z422.000 28.23 5.83 35.70 20.55 55.94 74,00 -14.94

Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

2. The emission lewvels that are Z20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-64

Data: 84 File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
K
FCC PART 15C PEAK
60 FCC PART 16C AW

IO e et

0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Site no. 3 Chamber Data no. &4
Dis. / Aint. 3m 2013 3115 (4580) hnt. pol. HORIZONTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz

Hargin Remark

Te=st HMode IEEES0Z.11nHTA0 Z422MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limits=
[MHz) (dE/m) [dE) (dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z422.000 28.23 5.83 35.70 S6.86 a5.:22 74,00 -21.:22

Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

2. The emission lewvels that are Z20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-65

Data: 85

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE =1

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
JEEESOZ .11nHT40 242-:MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-66
Data: 86 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
4 FCC PART 15C AW
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. g6
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11nHTA0 Z422MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4544.000 32.92 .60 35.70 46.25 52.07 74,00 21.93 Peak
2 4544.000 32.92 .60 35.70 37.65 43 .50 54,00 10.50 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-67

Data: 87

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE =

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
JEEESOZ .11nHT40 242-:MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-68
Data: 88 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 88
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEES0Z.11nHTA0 Z422MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4544.000 32.92 .60 35.70 46.54 52.36 74,00 21.64 Peak
2 4544.000 32.92 .60 35.70 35.96 44,78 54,00 Q.22 Awverage
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-69

Data: 89

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. HE=1=]

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHT40 2437MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-70
Data: 90 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. a0
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHT40 Z43537MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 46.76 52.66 74,00 21.34 Peak
2 4574.000 32.97 g.63 35.70 35.56 44,46 54,00 9.54 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-71

Data: 91

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. p 91

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
IEEESOZ .11nHT40 2437MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-72
Data: 92 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
B FCC PART 15C AW
T
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 9z
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHT40 Z43537MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 4574.000 32.97 g.63 35.70 45.65 51.55 74,00 22.45 Peak
2 4574.000 32.97 g.63 35.70 37.99 43.89 54,00 10.11 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-73

Data: 93 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 93
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHT40 Z43537MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z2437.000 28.26 5.85 35.70 o97.14 95.55 74,00 -21.55 PFPeak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-74
Data: 94 File: G:'2014 Report B BYDWACS 1400737 -FCC-2.4G.EMG (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60
] FCC PART 15C AV
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 94
Dis. / Ant. 3m 2013 3115 (4550) hnt. pol. @ HORIZOMNTAL
Limit FCZ PART 15C PEAK
Env. / Ins. Z4*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 Z2437MHz Tx
M/N BELO1
Ant., Cable AMP Emi=z=ion
Mo. Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) (dE/m) (dE) [dE) [dBuv) (ABuW/m) (dBul/m) (dB)
1 2437.000 28.26 £.85 35.70 101.91 100.32 74,00 -26.32 Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-75
Data: 99 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
FCC PART 15C PEAK
60
FCC PART 15C AW
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. HE=1=]
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. @ HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer : Kevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTE0 Z45:2MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
Mo. Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z452.000 28.29 5.87 35.70 100.36 95.82 74,00 -24.52 Peak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-76

Data: 100 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
120 Level (dBuvim) Date: 2014-05-24
1
'y
FCC PART 15C PEAK
60
FCC PART 15C AW
e
0 1000 1600. 2200, 2800, 3400. 4000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 100
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTE0 Z45:2MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 Z452.000 28.29 5.87 35.70 S6.20 94,66 74.00 -20.866 FPeak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imp Factor

2. The emission lewvels that are Z20dB helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-77

Data: 101

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 101

3m 2013 3115 [(4520) int. pol. : VERTICALL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
JEEESOZ .11nHT40 245:-:MH=z Tx

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-78
Data: 102 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
B FCC PART 15C AW
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 10z
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICALL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTE0 Z45:2MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 49204.000 33.03 S.66 35.70 45.32 51.31 74,00 22.68 Peak
2 4904 ,000 33.03 S.66 35.70 358.33 44,32 54,00 9.68 Average
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-79

Data: 103

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-2.4G.EM6 (104)

Date: 2014-05-24

FCC PART 15C PEAK

60

4000

Site no.
Di=. / Aint.
Limit

Env. / Ins.
EUT

Power Rating :

Te=t HMode
MAN

6800. a600. 12400. 15200. 18000
Frequency {(MHz)

3 Chamber Data no. 103

3m 2013 3115 [(4520) int. pol. : HORIZONTAL

FCC PART 15C PEAE

Z4*C/56% Engineer i Eewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60Hz
JEEESOZ .11nHT40 245:-:MH=z Tx

EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-80
Data: 104 File: G:'2014 Report'B'BYDWACS 1400737 -FCC-2.4G.EM6 (104)
Level (dBuvim) Date: 2014-05-24
120
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 4000 G6800. 9600, 12400, 15200, 18000
Frequency {(MHz)
Zite no. 3m Chamber Data no. 104
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z4*C/56% Engineer Eevin HMJ
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V/60Hz
Te=st HMode IEEESO0Z.11nHTE0 Z45:2MH=z Tx
M/N BEELO1
Ant., Cable AMP Emi=z=ion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MHz) (dE/m) (dE) [dE) (dBuv) (ABuW/m) (dBul/m) (dE]
1 49204.000 33.03 S.66 35.70 46.85 52.87 74,00 21.13 Peak
2 4904 ,000 33.03 S.66 35.70 35.64 44,63 54,00 9.37 Awverage
Femarks: 1. Emission Lewvel= Aintenna Factor + Cable Loss + REeading
—imwp Factor
2. The emission lewels that are Z0d4B helow the official

liwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-81
UNII Band 4:
Frequency: 1GHz~18GHz
Data: 1 File: G:2014 Report BIBYDIACS 1400737 -FCC-5.8G.EM6 (132)
1 -6¥e! (dBUVIm) Date: 2014-05-28

FCC PART 15C PEAK

60
0 6000 8400. 10800. 13200. 15600. 18000

Frequency (MHz)

Site no. i 3w Chamber Data no. 1

Dis. / Ant. HERCh ] 2013 3115 (4520) Ant. pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z4%C/56% Engineer : Kevin HMJ

EUT : Dell Cast Adapter

Power Rating : DC 5V Frow PC Input AC 120V/c60Hz

Test Mode : IEEEZ02.11a CH149 LS5745MH=z Tx

M/N : BELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-82
Data: 2 File: G:2014 Report B'BYD'ACS 14007 37-FCC-5.8G.EMG (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 16C AW
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. Z
Iis. / Ant. Jm 2013 3115 (4580) Ant. pol. VERTICAL
Limit FCC PART 15C PEAE
Env. / In=. Z4*CFEEY Engineer Eewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V From PC Input AC 120V/E60H=Z
Test HMode IEEES0Z.11a CH145 5745MH=z Tx
M/N BELO1
Ant., Cahle AMF Emis=sion
)] Fredq. Factor Loao=ss= factor Feading Level Limit=s HMargin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) [dE)
1 11490.000 ig.e9 13.:zZ8 35.28 Jj6.64 53.37 74,00 20.863 Peak
2 11490.000 3g.e9 13.:zZ8 35.28 3l.o09 47.78 54.00 6.22 Average

Femark=:

Einis=ion Lewel= Antenna Factor 4+ Cable Loss + FEeading

—imwp Factor

The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-83

Data: 3

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HE

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11a CH145 S5745MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-84
Data: 4 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. HEE
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH149 5745MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 114920.000 38.69 13.:zZ8 35.28 36.56 53.25 74,00 Z0.75 Peak
2 11490.000 38.69 13.:Z8 35.28 31.26 47 .95 54 .00 6.05 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-85

Data: 9 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
Level {(dBuvim) Date: 2014-05-28
120
1
FCC PART 15C HEAK
60
FCC PART 15| A
R
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. =
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH149 5745MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 5745.000 34.10 9.55 35.70 52.31 90.26 74.00 -16.26 Pesak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imwp Factor
Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-86

Data: 10 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
Level {(dBuvim) Date: 2014-05-28
120
1
FCC PART 15C AR
60
FCC PART 15| A
Ljrir-n
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 10
Dis. / Ant. 3m 2013 3115 (4550) Ant., pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH149 5745MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 5745.000 34.10 9.55 35.70 91.53 99,45 74.00 -25.48 Pesak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imwp Factor
Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-87

Data: 11 File: G:'2014 Report B BYD'ACS 14007 37-FCC-5.8G.EM6 (132)
120 Level (dBuWfim) Date: 2014-05-28
1
FCC PART 15C PRAK
60 FCC PART 154 AW
[ —
0 1000 2000. Joon. 4000, H000. G000
Frequency (MHz)
Site no. 3 Chamber Data no. 11
Dis. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PELKE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT Dell Cast Adapter

Fower Rating :

DC 5V Fromw PC Input AC 120V /60Hz

Margin Bemark

Test Mode IEEES0Z.11a CH157 G&5785MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits
[MH=z) (B ) [dEB) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE]
1 5785.000 34,11 Q.59 35.70 91.13 Q9,13 74,00 -2Z5.13

Fesk

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imwp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-88

Femark=: 1.

Data: 12 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PEAK
60 FCC PART 15¢] Ay
el
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 1z
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH157 5785MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 5785.000 34.11 9.59 35.70 s0.27 85.27 74.00 0 -14.27 Pesak

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-89

Data: 13

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 13

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11a CH157 S735MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-90
Data: 14 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 14
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH157 5785MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11570.000 38.80 13.32 35.286 36.74 53.60 74,00 Z0.40 FPeak
2 11570.000 38.80 13.32 35.26 31.05 47.91 54 .00 6.09 hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-91

Data: 15

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 15

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11a CH157 S735MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-92
Data: 16 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 16
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH157 5785MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11570.000 38.80 13.32 35.286 36.21 53.07 74,00 Z20.93 PFPeak
2 11570.000 38.80 13.32 35.26 30.78 47 .64 54 .00 6.36 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-93

Data: 17

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 17

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11a CH165 S3Z5MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-94
Data: 18 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 15
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH165 58Z5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11g50.000 35.91 13.37 35.25 36.07 53.10 74,00 Z0.90 FPeak
2 11g50.000 35.91 13.37 35.25 30.59 47 .62 54 .00 6.383 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-95

Data: 19

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 19

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11a CH165 S3Z5MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-96
Data: 20 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 20
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH165 58Z5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11g50.000 35.91 13.37 35.25 36.38 53.41 74,00 Z0.59 FPeak
2 11g50.000 35.91 13.37 35.25 31.15 45.158 54 .00 5.82 hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-97

Data: 21 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PERK
60 FCC PART 150
Irrd
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 21
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH165 58Z5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 &58z5.000 34.13 9.63 35.70 91.50 99,56 74.00 -25.56 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-98

Data: 22 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C F'ELH
60 FCC PART 154 L\!
L
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 22
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11a CH165 58Z5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 &58z5.000 34.13 9.63 35.70 79.584 87.90 74.00 -13.90 Pesk

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-99

Data: 31 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C F'ELH
60 J
FCC PART 150/
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 31
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH165 S5325MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 &58z5.000 34.13 9.63 35.70 79.21 g7.27 74.00 0 -13.27 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-100
Data: 32 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PHAK
60 FCC PART 150
Py
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 32
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH165 S5325MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 &58z5.000 34.13 9.63 35.70 92.35 100,41 74.00 -Z6.41 Pesk

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-101

Data: 33

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 33

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHTZ0 CH165 5S525MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-102
Data: 34 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60 1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 34
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH165 S5325MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11g50.000 35.91 13.37 35.25 36.75 53.78 74,00 Z0.22 Peak
2 11g50.000 35.91 13.37 35.25 31.39 45.42 54 .00 5.58 LAhveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-103

Data: 35

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 35

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHTZ0 CH165 5S525MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-104
Data: 36 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 36
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH165 S5325MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11g50.000 35.91 13.37 35.25 36.34 53.37 74,00 Z0.63 FPeak
2 11g50.000 35.91 13.37 35.25 31.03 45.0%6 54 .00 5.94 hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-105

Data: 37

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HERCA

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHTZ0 CH157 S5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-106
Data: 38 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 38
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH157 S57855MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11570.000 38.80 13.32 35.286 36.14 53.00 74,00 Z21.00 FPeak
2 11570.000 38.80 13.32 35.26 31.01 47 .87 54 .00 6.13 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-107

Data: 39

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 39

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHTZ0 CH157 S5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-108
Data: 40 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 40
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH157 S57855MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11570.000 38.80 13.32 35.286 36.27 53.13 74,00 Z0.87 Peak
2 11570.000 38.80 13.32 35.26 31.37 45.23 54 .00 5.77  hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-109
Data: 41 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PEAK
60 FCC PART 154q] Ay
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 41
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH157 S57855MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 5785.000 34.11 9.59 35.70 59.88 97.88 74.00 -23.88 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-110
Data: 42 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PEAK
60 FCC PART 15¢] Ay
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 42
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT20 CH157 S57855MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 5785.000 34.11 9.59 35.70 79.22 B7.22 74.00 0 -13.22 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-111
Data: 43 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C AR
60
FCC PART 15| A
L e
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 43
Dis. / Ant. 3m 2013 3115 (4550) Ant., pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHTZ20 CH149 5745MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 5745.000 34.10 9.55 35.70 59.65 97.60 74.00 -23.60 Pesak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imwp Factor
Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-112
Data: 44 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C FIE.H.H
60 FCC PART Jh Lt
WW
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 44
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHTZ20 CH149 5745MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 5745.000 34.10 9.55 35.70 79.584 g87.79 74.00 0 -13.79 Pesak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading

—imwp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-113

Data: 49

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 49

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHTZ0 CH1492 5745MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-114
Data: 50 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 50
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHTZ20 CH149 5745MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 114920.000 38.69 13.:zZ8 35.28 36.23 52.92 74,00 21.08 PFeak
2 11490.000 38.69 13.:Z8 35.28 31.06 47 .75 54 .00 6.25 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-115

Data: 51

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. o 51

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHTZ0 CH1492 5745MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-116
Data: 52 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 52
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHTZ20 CH149 5745MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 114920.000 38.69 13.:zZ8 35.28 36.86 53.55 74,00 Z0.45 Feak
2 11490.000 38.69 13.:Z8 35.28 31.48 45.17 54 .00 5.83 Average

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-117
Data: 57 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C FdLA.H
60
FCC PART 19¢ v
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 57
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH151 S5755MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 S5755.000 34.10 9.56 35.70 50.96 85.92 74.00 0 -14.92 Pesak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imwp Factor
Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-118
Data: 58 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C HEAK
60 FCC PART 19¢ v
i
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 58
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH151 S5755MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 S5755.000 34.10 9.56 35.70 9zZ.02 99.935 74.00 -25.98 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-119

Data: 59

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. o 59

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHT40 CH151 S5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-120
Data: 60 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 18]
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH151 S5755MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11510.000 35.71 13.:z29 35.27 36.53 53.28 74,00 Z0.74 FPeak
2 11510.000 35.71 13.:2Z9 35.27 31.35 45.038 54 .00 5.92 hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-121

Data: 61

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HEN 3

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHT40 CH151 S5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-122
Data: 62 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 62
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH151 S5755MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11510.000 35.71 13.:z29 35.27 36.21 52.94 74,00 Z21.06 FPeak
2 11510.000 35.71 13.:2Z9 35.27 31.09 47 .82 54 .00 6.13 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-123

Data: 63

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HE ]

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHT40 CH152 5795MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-124
Data: 64 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60 1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 643
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH152 5795MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11520.000 38.83 13.:34 35.286 36.77 53.68 74,00 Z20.32 Peak
2 11590.000 35.83 13.34 35.26 31.38 45.29 54 .00 5.71 Lhveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-125

Data: 645

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HE 31

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11nHT40 CH152 5795MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-126
Data: 66 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 515
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH152 5795MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11520.000 38.83 13.:34 35.286 36.07 52.98 74,00 21.02 PFPeak
2 11590.000 35.83 13.34 35.26 31.24 45.15 54 .00 5.85 Lhverage

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-127
Data: 67 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PHAK
60 FCC PART 154]|0y
e
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. a7
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH152 5795MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 5795.000 34.12 9.60 35.70 77.86 85.88 74.00 -11.88 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-128
Data: 68 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PHAK
60 FCC PART 15¢]| 0y
"l
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 68
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z.11nHT40 CH152 5795MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
MNo. Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m)
1 5795.000 34.12 9.60 35.70 g59.77 o7.79 74.00 0 -23.79 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imwp Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-129
Data: 73 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C AR
60
FCC PART 19|C A
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 73
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZONTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH149 5745MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 5745.000 34.10 9.55 35.70 91.54 99,49 74.00 -25.49 Pesk
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imwp Factor
Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-130
Data: 74 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C HEAK
60
FCC PART 15| A
Lot
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. 74
Dis. / Ant. 3m 2013 3115 (4550) Ant., pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH149 5745MH=z Tx
M/N EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dBuV) (ABuWV/m) (dBud/m) [dE)
1 5745.000 34.10 9.55 35.70 52.62 90,57 74.00 -16.57 Pesak
Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ EReading
—imwp Factor
Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-131

Data: 79

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HE=]

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac VHTZ0 CH149 5745MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-132
Data: 80 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. j=1n]
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH149 5745MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 114920.000 38.69 13.:zZ8 35.28 36.28 52.97 74,00 21.03 PFeak
2 11490.000 38.69 13.:Z8 35.28 31.05 47 .74 54 .00 6.26 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-133

Data: 81

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 81

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac VHTZ0 CH149 5745MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-134
Data: 82 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. g2
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH149 5745MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 114920.000 38.69 13.:zZ8 35.28 36.13 5Z2.82 74,00 21.18 PFeak
2 11490.000 38.69 13.:Z8 35.28 31.06 47 .75 54 .00 6.25 Averadge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-135

Data: 83

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 83

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac VWVHTZ0 CH157 5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-136
Data: 84 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 54
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1SY 5E785MHz Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11570.000 38.80 13.32 35.286 35.99 52.85 74,00 21.15 Feak
2 11570.000 38.80 13.32 35.26 30.85 47.71 54 .00 6.29 hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-137

Data: 845

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 85

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac VWVHTZ0 CH157 5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-138
Data: 86 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. So
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1SY 5E785MHz Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11570.000 38.80 13.32 35.286 36.52 53.38 74,00 Z0.62 FPeak
2 11570.000 38.80 13.32 35.26 31.26 45.12 54 .00 5.88 LAveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-139
Data: 87 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PEAK
60 FCC PART 154] Ay
ja
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. g7
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1SY 5E785MHz Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 5785.000 34.11 9.59 35.70 59.82 o7.82 74.00 -23.82 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imwp Factor
The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-140
Data: 88 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PEAK
60 FCC PART 154] Ay
ST
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. =1
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1SY 5E785MHz Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE]
1 5785.000 34.11 9.59 35.70 77.94 85.94 74.00 -11.94 Pesk

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading

—imwp Factor
The emission levels that are Z0dE helow the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-141
Data: 89 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PERK
60 FCC PART 150/
| T
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. g9
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. : VERTICAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1GS ESZ5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 &58z5.000 34.13 9.63 35.70 91.45 99.51 74.00 -25.51 PFPesk

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-142
Data: 90 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
1
FCC PART 15C PHAK
60 FCC PART 15CJ i
[t
0 1000 2000. J000. 4000. H000. 6000
Frequency (MHz)
Site no. 3 Chamber Data no. S0
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1GS ESZ5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 &58z5.000 34.13 9.63 35.70 51.32 59.38 74.00 -15.38 Pesak

Femark=: 1.

Einis=zion Lewel= Antenna Factor + Cable Loss + Reading
—imwp Factor

The emission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-143

Data: 95

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 895

b 2013 3115 [(4580) Ant., pol. : HORIZONTAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac VHTZ0 CH1G65 58325MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-144
Data: 96 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 98
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. HORIZOMNTAL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1GS ESZ5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11g50.000 35.91 13.37 35.25 36.33 53.36 74,00 Z0.64 FPeak
2 11g50.000 35.91 13.37 35.25 31.24 45.27 54 .00 5.73  hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-145

Data: 97

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. HE=1r

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac VHTZ0 CH1G65 58325MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-146
Data: 98 File: G:2014 Report'B'BYD'ACS 1400737 -FCC-5.8G.EM6 (132)
120 Level {(dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60 1 FCC PART 15C iy
0 6000 8400. 10800. 13200. 15600. 18000
Frequency (MHz)
Site no. 3 Chamber Data no. 95
Dis. / Ant. b 2013 3115 [(4580) Ant. pol. VERTICALL
Limit FCCZ PART 15C PELAE
Env. / In=. Z4TCFEEY Engineer Kewvin HMJ
ETUT : Dell Cast Adapter
Power Rating : DC 5V Fromw PC Input AC 120V /60Hz
Test Mode IEEES0Z . 11ac VHTZ0O CH1GS ESZ5MH=z Tx
MW EELO1
Ant. Cahle LMF Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Bemark
[MH=z) [dB/ 1) [dE) [dE) [dEuV) (ABuWV/m) (dBud/m) [dE)
1 11g50.000 35.91 13.37 35.25 36.87 53.90 74,00 Z0.10 Peak
2 11g50.000 35.91 13.37 35.25 31.25 45.28 54 .00 5.72 hveradge

Femarks=s: 1.

Emis=sion Lewel= Antenha Factor + Cahle Loss + Reading
—imp Factor

The ewission levels that are Z0dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-147

Data: 99

Level (dBulim)
120

File: G:2014 ReportB'\BYDACS14Q0737-FCC-5.8G.EM6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

Fower Rating :

Te=st Mode
MAN

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3 Chamber Data no. 99

b 2013 3115 [(4580) Ant., pol. : VERTICAL

FCCZ PART 15C PELAE

Z4TCFEEY Engineer ! Kewvin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEES0Z.11ac WVHT40 CH151 5755MH=z Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-148
Data: 100 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400. 10800, 13200, 15600, 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 100
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WVHT40 CH151 5755MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 11510.000 3g.71 13.:29 35.27 36.74 53.47 74,00 20.53 Pesak
2 11510.000 3g.71 13.:29 35.27 31.45 45.21 54.00 5.79 lAhwerage

Emiz=sion Lewel= Antenha Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-149

Data: 101

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-5.8G.EME6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

SFite no.
Dis. / Ant.
Limit

Env. / In=s.
EUT

Fower Rating :

Test Mode
M/N

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3m Chamber Data no. 101

3m 2013 3115 (4520) Ant. pol. : HORIZONTAL

FCC PART 15C PELE

Z4*C/HEY Engineer i Fewin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEEZ0Z.11ac VHT40 CH151 S755MH= Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-150
Data: 102 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400. 10800, 13200, 15600, 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 10z
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WVHT40 CH151 5755MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 11510.000 3g.71 13.:29 35.27 36.54 53.57 74,00 20.43 Pesak
2 11510.000 3g.71 13.:29 35.27 3l1.34 45.07 54.00 5.93 lALwerage

Emiz=sion Lewel= Antenha Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-151
Data: 103 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
1
FCC PART 15C HEAK
60
FCC PART 150 AW
i
0 1000 2000. Joon. 4000, H000. G000
Frequency (MHz)
Fite no. Jm Chamber Data no. 103
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WVHT40 CH151 5755MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 5755.000 34.10 Q.56 35.70 g52.74 Qo.7o 74,00 -16.70 Peak

Emission Lewvel= Antenna Factor + Cable Loss + FBeading
—-Awp Factor

Z. The emission lewels that are Z20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-152
Data: 104 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
1
FCC PART 15C HEAK
60
FCC PART 150 AW
b ]
0 1000 2000. Joon. 4000, H000. G000
Frequency (MHz)
Fite no. Jm Chamber Data no. 104
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WVHT40 CH151 5755MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 5755.000 34.10 Q.56 35.70 85.17 96.13 74,00 -Z22.13 Peak

Emission Lewvel= Antenna Factor + Cable Loss + FBeading
—-Awp Factor

Z. The emission lewels that are Z20dE below the aofficial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-153
Data: 109 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
1
FCC PART 15C PHAK
60
FCC PART 154 | AW
0 1000 2000. Joon. 4000, H000. G000
Frequency (MHz)
Fite no. Jm Chamber Data no. 109
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WHT40 CH15S9 5795MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 5795.000 34.12 Q.60 35.70 79.32 g57.34 74,00 -13.34 Peak

Emission Lewvel= Antenna Factor + Cable Loss + FBeading
—-Awp Factor

The etnission lewels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-154
Data: 110 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
1
|
FCC PART 15C PHAK
60
FCC PART 15¢] AW
e
0 1000 2000. Joon. 4000, H000. G000
Frequency (MHz)
Fite no. Jm Chamber Data no. 110
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WHT40 CH15S9 5795MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 5795.000 34.12 Q.60 35.70 89.65 a7.70 74,00 -Z23.70 Peak

Emission Lewvel= Antenna Factor + Cable Loss + FBeading
—-Awp Factor

The etnission lewels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-155

Data: 115

Level (dBuvim)

120

File: G:'2014 Report'B'BYDIACS140Q0737-FCC-5.8G.EMG {132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

FPower Rating :

Test Hode
M/

8400. 10800, 13200, 15600, 18000
Frequency (MHz)

3 Chamber Data no. 1 115

3m 2013 3115 (4550) Ant. pol. : VERTICAL

FCC PART 15C PEAK

Z4*CFEEY Engineer : Kewin HMJ

Dell Cast Adapter

DC 5V From PC Input AC 120V/60H=z
IEEES0Z.11ac VHT40 CH1S59 S5795MH=z Tx
EELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-156
Data: 116 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400. 10800, 13200, 15600, 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 116
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WHT40 CH15S9 5795MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 11520.000 38.83 13.34 35.26 36.73 53.64 74,00 20.36 Pesak
2 11590.000 38.583 13.34 35.26 31.51 45.42 54.00 5.55 Lwerage

Emiz=sion Lewel= Antenha Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-157

Data: 117

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-5.8G.EME6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

SFite no.
Dis. / Ant.
Limit

Env. / In=s.
EUT

Fower Rating :

Test Mode
M/N

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3m Chamber Data no. 117

3m 2013 3115 (4520) Ant. pol. : HORIZONTAL

FCC PART 15C PELE

Z4*C/HEY Engineer i Fewin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEEZ0Z.11ac VHT40 CH159 S795MH= Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-158
Data: 118 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400. 10800, 13200, 15600, 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 115
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WHT40 CH15S9 5795MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 11520.000 38.83 13.34 35.26 36.55 53.49 74,00 20.51 Pesk
2 11590.000 38.583 13.34 35.26 3l.24 45.15 54.00 5.85 Lwerage

Emiz=sion Lewel= Antenha Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




AUDIX ]

FCC ID:E2K-BEL 01

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-159

Data: 119

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-5.8G.EME6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

SFite no.
Dis. / Ant.
Limit

Env. / In=s.
EUT

Fower Rating :

Test Mode
M/N

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3m Chamber Data no. 119

3m 2013 3115 (4520) Ant. pol. : HORIZONTAL

FCC PART 15C PELE

Z4*C/HEY Engineer i Fewin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEEB0Z.11ac VHTSO CH1S5S S775MH= Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191



AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-160
Data: 120 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400. 10800, 13200, 15600, 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 1z0
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. HORIZCOWNTAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WVHTSO CH155 5775MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 11550.000 3g.77 13.31 35.27 36.33 53.14 74,00 20.86 Peak
2 11550.000 3g.77 13.31 35.27 31.25 45.06 54.00 5.94 DRLwverage

Emiz=sion Lewel= Antenha Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191
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Data: 121

Level (dBuvim)

120

File: G:2014 ReportB'BYDACS 1400737 -FCC-5.8G.EME6 (132)

Date: 2014-05-28

FCC PART 15C PEAK

60

6000

SFite no.
Dis. / Ant.
Limit

Env. / In=s.
EUT

Fower Rating :

Test Mode
M/N

8400. 10800. 13200. 15600. 18000
Frequency (MHz)

3m Chamber Data no. v 121

3m 2013 3115 (4520) Ant. pol. : VERTICAL

FCC PART 15C PELE

Z4*C/HEY Engineer i Fewin HMJ

Dell Cast Adapter

DC 5V Fromw PC Input AC 120V /60Hz
IEEEB0Z.11ac VHTSO CH1S5S S775MH= Tx
BEELO1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F14191
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:E2K-BELO1 page 4-162
Data: 122 File: G:'2014 ReportB'BYDWACS 1400737 -FCC-5.8G.EME (132)
120 Level (dBuvim) Date: 2014-05-28
FCC PART 15C PEAK
60
1 FCC PART 15C AW
0 6000 8400. 10800, 13200, 15600, 18000
Frequency (MHz)
Fite no. Jm Chamber Data no. 12z
Dis. / Ant. 3m 2013 3115 (4550) Ant. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Z4*C/HEY Engineer Kevin HMT
EUT : Dell Cast Adapter
Power Bating : DC 5V Fromw PC Input AC 120V /60Hz
Test HMode IEEES0Z.11ac WVHTSO CH155 5775MH=z Tx
M/N BELO1
Ant., Cable AMP Emission
Mo Fredq. Factor Loss factor Feading Level Limits Margin Remark
[MH=z) [dE/ ) [dE) [dE) [dBuv) [(ABuUW/m) [(dBul/m) (dB)
1 11550.000 3g.77 13.31 35.27 36.77 53.58 74,00 20.42 Pesak
2 11550.000 3g.77 13.31 35.27 31.28 45.09 54.00 5.91 Awerage

Emiz=sion Lewel= Antenha Factor + Cable Loss + Reading
—imwp Factor

The ewission lewvels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F14191




